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Much consumer medicines ﬁ

iInformation iIs POOr UNIVERSITY OF LEEDS

You throw them away don’t you?

- T h ey d on ’t I ns p I re yo u Edgefield Avenue, |

WHAT IS THIS MEDICINE FC

Paracetamol tablets are reco
migraine), toothache, neuralgia,

= Things we want to know
don’'t come first T R :,:::;:";,.;1

should not take these tablets if you

il care is needed (check with you

* Priorities are those who - oo e
wrote it, not patients

= People who suffer should help write leaflets

L Raynor DK et al. We are the experts: people with asthma talk about their medicine
information needs Patient Education and Counselling 2004
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Parallel Tracks? UNIVERSITY OF LEEDS

Patient-focused research undertaken in Europe and
Australasia in past 20 years

= Significant amount of common learnings
Will outline these learnings today:
» The research evidence

= The legislative environment

1. Current situation in Europe

» Legislation and impact (positive and negative)
2. Systematic Review of research

 What sort of CMI do patients find useful & valuable?
3. User testing

* Legislation and impact on practice
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| eeds Research Team unversiyor weeps

Key research:
* I[mpact of EU legislation & User Testing

= Expressing risk and benefit in CMI
* [nternational comparison: UK — US - Australia

= |-CMI Australian project

University Spin Out: LUTO Research Ltd
» | eaflet testing service for pharma
companies IU'I'O

ar Commun

= >12,000 participant interviews
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Current Situation UN.VERS.WOFLEEni

 Most medicines supplied in ‘original packs’ which
pharmacists label (minimal re-packing)

 Mandatory comprehensivepatient leaflets inside
every pack

o Written by manufacturer according
to strict guidance

» Leaflets for new medicines must be successfully
‘User Tested’ for a licence to be granted



European Union Primer UN.VERS.WOFLEE“i

= The European Union and United States are
similar yet different

= People from UK, France etc will say
are ‘British’, ‘French ‘etc, not ‘European’

= However, many areas of life subject to
supra-national legislation
- includes medicines regulation 5=
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EU Legislation 1999 UN.VERS.WOFLEE“i

Mandatory patient leaflet with all medicines
« Supplied as package insert
e Full and comprehensible

e all information in Pl / SPC

* In form understandable to patient

 Mandated headings and ordering of information
o “Readability Guideline” issued (revised 2008)



EU Legislation 2005 UN.VERS.WOFLEE“i

Wide ranging review of all EU pharma legislation
Included a number of key clauses relating to CMI:

= Promoting inclusion of more positive information
» Bralille wording on every pack

» Mandates user testing
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User Testing Mandatory  uniersiry or eeps

The package leaflet shall reflect the results of
consultations with target patient groups to ensure
that it is legible, clear and easy to use

Results submitted with other mandatory regulatory
iInformation necessary for licensing

= Applies to branded, generic and herbals
= Usually interpreted as “User Testing”

" No tested leaflet .~ nolicence

Raynor DK. Testing, Testing: The Benefits of User-testing Package Leaflets
Regulatory Affairs Focus 2008



Leaflet Template

UNIVERSITY OF LEEDS

Produced by EMEA:

= to ensure clarity, consistency and n— S

accuracy of the

medicinal product information
Template is ‘guidance’ but.....

»Specified headings

PACKAGE LEAFLET: INFORMATION FOR THE USER

df

ng 10 be

{(Invented ) name strength pharmaceutical form |

document) fo.
1 bold
ritten on i

(i.e.as if appec SPC) should be stated h
ance(s) (as stated on

e ction |), whic

“using= this medicine,
Keep this le

- <pharmacist=

ou. o not pass it on i others. 1t may harm them, even il

ice my side effects not listed in this leaflel, plesse

the best r
- K

tell vour <dog

In this leaflet:

»Specified sub-headings -
comprehensive

*\Wording of fragments

=Never tested

4.  POSSIBLE SIDE EFFECTS

section with:)
Like all medicimes, X can caunse side effscts, although not evervbody zets tham.

[Drescribe, {f necessary, the actions to be taken. [f the patient needs fo seek help urgently, the use gf the ferm
immediately= is recommended; for less urgent condifions, <as soon as pessible= can be used.J

[Close rhiz section wirh:]
If anv of the side affects gets serious, or if you notice any side effacts not listed m thas leaflet, please tell vour
=doctor= <or> <pharmacist=.




Australia I

UNIVERSITY OF LEEDS

» User Testing developed by CRIA
* introduced 1998

* QUARG BhaSeTmaT ey
= Communications Research Institute of Australia

= 3 column template tested and agreed
= A4 sheets printed in pharmacy —up to 5 sheets per drug
= Despite pharmacy funding, still rarely printed out for patients

New study started in 2008: |-CMI
= Aim to improve format & delivery of CMI in pharmacies



International Comparison .

UNIVERSITY OF LEEDS

A comparative evaluation of
CMI in 3 continents

= Universities of Leeds, Wisconsin
and Sydney

Results showed

= Australian leaflets achieved 90% compliance with criteria for
good quality

= UK leaflets: 81% compliance
= US leaflets: 68% compliance

= 50% compliance for contra-indications and precautions e.g.
drug interactions

= 60% compliance for legibility and comprehensibility

Raynor DK et al. Consumer medication information in the United States, Europe, and
Australia: a comparative evaluation. J Am Pharm Assoc 2007
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Systemati Cc Review UNIVERSITY OF LEEDS

A systematic review of
guantitative and qualitative
research on the role and
effectiveness of written
Information available to
patients about individual
medicines

»Commissioned by UK
Dept of Health

Raynor, DK; Blenkinsopp, A; Knapp et al. Systematic review of quantitative &
qualitative research on role and effectiveness of written medicines information
Health Technol Assess 2007



Methods i

UNIVERSITY OF LEEDS

1. Systematic review of Randomised
Controlled Trials

] How well does written medicines information
work?

2. Systematic review of qualitative research

1 What is the use and usefulness of written
medicines information?

3. Information design review

1 What are the key principles for writing good
medicines information?

4.  Stakeholder workshops

1 To ensure a patient perspective in preparation
of the review and in the interpretation of
findings




Key findings I

UNIVERSITY OF LEEDS

= Most people do not value the written medicines information
they receive

= Patients do not want written information
substitute for spoken information from
their prescriber

= Great concern about complex language
visual presentation of information

= Patients value the idea of information:
= tailored & set in the context of their particular illness

= contains a balance of benefit & harm information

=  Sufficient detail to meet their needs
= Most patients wanted to know about any side effects
e

= Concise and longer leaflets were valued depending
on patient’s needs at the time




Two functions of leaflets i

UNIVERSITY OF LEEDS

Patients would like written information to help
decision-making in 2 ways:
1. Initial decisions about whether to take medicine or not

 Need information about the range of treatments
available (needed before prescribing decision)

e Also information about the risks and benefits of
Individual medicines

2. Ongoing decisions about the management of medicines
and interpreting symptoms

« After prescribing decision

Can one document provide both solutions?
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Information design: 10 principles  universiTy oF Leeps

A A

© o N O

(R

Short familiar words and short sentences
Short headings that stand out

Type as large as possible

Leave ‘white space’

Use bullets for lists

Be conversational

Use the ‘active voice’

Use non-justified text

Use bold lower case for emphasis

Pictures and graphs do not necessarily help

Raynor DK, Dickinson D. Annals of Pharmacotherapy (in press)



Implications for healthcare I

UNIVERSITY OF LEEDS

Regulators and producers of written medicines
Information should:

* |Involve patients at all stages of the information development
process, enabling their needs to be better reflected.

= Use findings on information design and content to improve the
guality and usefulness of their products.

As spoken information remains the priority
pharmacists & other health professionals should:

= Ensure written information is not used as a substitute for
discussion

= Encourage patients to use written medicines information and
welcome the questions this may raise
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Evaluating Written n

Information for Effectiveness university or eeps

Content based testing

» Readability formulae
» Check-lists

Performance based testing

« Based on how leaflet performs,
not what it contains

« Assesses if information can be found
& understood



User Testing In Brief S LEE“&

Select 15 key points

= Relevant to safe and effective use

Design & pilot a questionnaire which tests:

* Finding each piece of information
» Understanding (express in own words)

Recruit 20 people from target patient group

= |nterviewed individually
» For each point, 90% to find the information
» For each point, 90% of those to express in own words

Interview concludes with qualitative questions
»What did they like and not like about the leaflet?



INFORMATION FOR FATIENTS

Flease read this leaflet carefully before you star to take this medicine.

It gives a brief cutline of the more imporant things you should know. If
you want to know more about this medicing, oryou are not sure about

anything, ask your doctor or pharmacist.

One of the active ingredients in this medicine is furcsemide. This is
the new name for frusemide. Theingredient itself has not changed.

THE NAME OF YOUR MEDICIME IS CO-AMLOFRUSE TABLETS BP

The active ingredients in co-amilofruse tablets are furosemide and
amiloride hydrochloride. The tablets are available in three strengths.

2.5/20mg tablets are pale orange in colour marked ARD20 and contain
2.5myg of amiloride (as the hydrochloride) and 20mg of furosemide.

5/40mg tablets are pale orange in colour marked ARD40 and contain
amyg of amiloride (as the hydrochloride) and £0mg of furosemide,

10/80mg tablets are pale orange in colour marked ARDS0 and contain
10mg of amilonde (as the hydrochloride) and 80mg of furosemide,

Other ingredients include: lactose, microcrystalline cellulose, povidone
k.30, sodium starch glycollate, magnesium stearate and sunset yellow
E110,

The active ingredient furosemide belongs to a group of medicines
called loop diuretics, which get rid of excess water but can cause a loss
of potassium from the body, The olher aclive ingrediernt, amiloride,
belongs to a group of medicines known as potassium sparing diuretics
which also get rid of excess water and prevent an excessive loss of
potassium from the body,

WHAT IS5 CO-AMILOFRUSE FOR?

Co-amilofruse tablets are foruse (in adults only) in the treatment of
hear failure, kidney problems, or fluid retention due to stemids,
oestrogens or cirrhosis of the liver,

BEFORE TAKING THIS MEDICINE

“You should not take co-amilofruse tablets if;

+  You are pregnant or breast-feeding (unless your docior decides it
is essential)

+  You are allergic to furosemide or amiloride or to any of the other
ingredients in thesetablets, Chack by reading the list of
ingredients above.

+  You have kidney failure or are unable to pass water (uring) at all.

+  You have baen fold you have high blood potassium levels or any
disturbance of other blood electrolytes (salts) which may make
you feel dehydrated.

+  You are taking potassium supplements or any other potassium
sparing diuretic (e.g. triamtereng or spirenolactona),

+  You have Addison’s disease (underaclive adrenal glands).

+  You have cirhosis of the liver, which is affecting your level of
CONSCIDUSNEss.

+  You are under 18 years of age,

[=

UNIVERSITY OF LEEDS



Patient Information Leaflet

creon 10000
capsules

Pancreatin

Important things you SHOULD know
about Creon 10000

= Creon 10000 s a pancreatic anzyms
supplament for people whoas bodisa do not
maka encugh enzymes to digest thei food,

= Take the amount of capsaules as preacribsd
by your cloctor or distician.

= Take Creon 10000 with a meal or a snack
and drink plarty of watsr,

= Do not take Creon 10000 i you ars allargic
to pork or any pig product.

= [fyou expsrience sewers abdominal pain
whila taking Greon 10000, contact your
doctor imrmediatsly.

= Maost psopls do not havs probbemes taking
Craon 10000 but side effecta can ccour. (ses
aaction 4)

Please read the rest of this leaflet carefully

before you start taking these tablets.

It includes ather important inforrmation on the

aafe and effective uas of this medicine that rmight

ke sapacially important for you.

This lzaflst was lsat approved in 2777

= See MHRA

How to find the information you need

1. About Creon 10000
What Crecn 10000 s and how it works.,

2. Before you take Creon 10000
Who can take CGreon 100007
Can you take Sreon 10000 if you ars pragnant
ar bresst fesding?
Driving or oparating machinary.

3. How to take Creon 10000
Haomwe much Craon 10000 you should taks,
Whan you should taks Creon 10000,
Hawe you should taks Greon 10000,
What to do if you takes too much Greoen 10000,
What to do if you forget a dose,

4. Possible side effects
Abdominal syrptoms (such as abdarminal pain).
Bide effects and what to do if you gst tham.

5. How to store Creon 10000
Howe andd whers to keep your capaulas,

&. Further Infermation
The ingredisnta in Sreon 10000,

Mo infomation about cystic fibroais and
pancraatitis,

This medicine has been prescribed for  you
paracnally. Don't offer it to other peopls, swen if
thair syrnptorns sssm to b= the samse s yours,

[=

UNIVERSITY OF LEEDS

1. About Creon 10000

What is Creon 10000

= Creon 10000 k& a high strength pancrestic
arEyns aupplamsant.

* Pancreatic snzyms supplemants ars uasd by
peopke whose bodisa do not make snough of
their own enzymeas to digest their food.

* Creon 10000 granules contain a mixture of the
natural enzymeas which are used to digsst food.

* Tha emzymes are taken from pig pancreas
glanda,

How does Creon 10000 work?

The enzyrmes in Sreon 10000 work by digssting
food as it pasess through the gut. Bo, you must
take Sreon 10000 at the sams time as sating a

mmeal or a snack. Thiswill alkew the anzymss to mix
thorough by with the food.

2. Before you take Creon 10000

Do not take Creon 10000 if:

= Your doctor has told you that you ars in the sarly
stages of inflammation of the pancress (acute
pancraatitis)

= You are allargic to pork or any pig product

If any of the above applisa to you do not take
Craon 10000, Talk to your doctor or disfician again.

Talk to your doctor if:
= you are pregnant ar trying to get pregnant
= you are braast fesding

10227 40
10827 40

Please tell your doctor, distician or pharmnacist if
you think that you should not take Sreon 10000 for
any ather reason.

I you drive or use machines
It s unlikaly that Gracn 10000will affect your ability
to drive o opsrats toola or machinss,

3. How to take Creon 10000
How much Creon 10000 to take
= Ahways follow your doctor or distician’s
advice on how many capsules to take.
= |f your doctor advises you to incresss the number
of capsulas you taks, you should do so alowdy. If

you atill havs fatty stoola or abdorminal pain, talk
toyour doctor or distician.

When te take Creon 10000

= Ahwaye take Creon 10000 at the same tims as
aating a meal or a snackand drink plenty of water
(B saction 1).

How to take Creon 10000

= Gwallow the capaulsa whols o

= Cipen the capaulkes and mix the granu ks with soft
food., Swallow the mixture straight aweny, without
chawing.

* Crink plenty of liquid every day.

How long to take Creon 10000 for

You shoukd take your medicing until you doctor

talla you to atop. Many patients will nesd to take

pancraatic snzyme supplameants for the rest of their
livaa,

“PIL of the Month” for more examples




Patient Infermation Leaflet

creon 10000
capstiles

Pancreatin

Important things you SHOULD know
about Creon 10000

i

Crecn 10000 is a pancreatic snzyms
aupplemsnt for people wheas bodisa do not
maks encugh enzymea to digest ther food.
Take tha amount of capaules as prascrib=d
by your doctor or distician.

Take Creon 10000 with a meal or a snack
and drink plenty of watsr.

Do not take Cron 10000 if you ars allergic
to pork or any pig product.

If you expsrisnces severs abdominal pain
while taking Creon 10000, contact your
cloctor imrmediately.

Maost people do not have prabbkemes taking
Craon 10000 but aide effects can occur. (ses
aaction 4)

Please read the rest of this leaflet carefully
before you start taking these tablsts.
It includes other important inforrmmation on the
aafe and sffective use of this medicine that might
ke sapecially important for you.

This lsaflat was lsat approved in 777

ﬁ

UNIVERSITY OF LEEDS
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Try, Try and Try Again UNIVERSITY OF LEEDS

User Testing Is an iterative process
*Test material
|ldentify problems

Remedy problems, applying:
* research evidence
e good practice in writing & design

*Test again



Is User Testing working B

perfectly in the EU? UNIVERSITY OF LEEDS

User testing can produce excellent leaflets
= when rigorously applied
* in context of good information design & research

However, where focus only on passing test
* poor leaflets can pass

* means some people taking medicines will not get the
good quality information they deserve

Faithful translation?



A BBC NEWS | Wales | E-mail error ends up on road sign - Microsoft Internet Explorer

File Edit Miew Favorites Tools Help -"‘.’

Low graphics | & bility Help £

[P LIVE BBC NEWS CHAMNMEL

Page last updated at 19:03 GMT, Friday, 31 October 2008

News Front Page

World B2 E-rnail thiz to a friend & Printable version —
UK - -

E-mail error ends up on road sign
England

Morthern Ireland S - :
Scotland T, - Ve } .
| wales || No entry for heavy

Wales politics goods vehicles.

South West Wales
Find out more about what is

going on across the region
Business Residential site only
Politics
Health Nid wyf yn y swyddfa
Education ar hyn (4] hl’}"d. Anfonwch

Science & Environment

unrhyw waith i'w gyfieithu. | SEE ALSO
v Bladder alert lost in translation

15 Aug 06 | South East Wales
Bilingual “Welsh sign stumps Scots
06 Sep 06 | Wales

School's Welsh sign angers public
13 Sep 06 | wales

Pedestrian sign's forked tongue
16 Jan 06 | Morth West Wales

F& Cup advert [ost in translation
17 Mow 05 | South East Wales

Technology

Entertainment

-

Also in the news

-

Video and Audio

-

Have our Say

Magazine The English is clear enough to lorry drivers - but the Welsh reads "I am not in
the office at the moment, Send any work to be translated.”

-

In Pictures

IS try Profil
FUTEY FreTEs When officials asked for the Welsh translation of a road sign, RELATED INTERMET LINKS

Special Reports they thought the reply was what they needed.

b Swansea council
Related BBC sites

Unfortunately, the e-mail response to Swansea council said in Welsh: v Golwg

@ Daone & Internet

| £
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User Testing Is flexible UNIVERSITY OF LEEDS

User testing can be applied to any information
format:

= Large print leaflets

= Audio versions

= \Web based medicines information

Can be applied to other forms of patient
Information:

= Clinical trial information

» Medical devices

» Direct to Consumer adverts?



Pmtocol Hmber: QG123 YE OHENEDICA Projed Fhamber: |

INFORMATION SHEET

f——
Wina are btz orited to tabee part o a research shady. Before yon decide to tabe part
impertarfor wonato hderstand wiyr the researchis bedye dore and what it will fwobre . F1
Labie time to read the folommys fommeatiot carefinlbyr and disonss dtardt ofers i ndsh,
135, Hthere & arcabing that & rot clear or fronaeondd The more frdormatioe, Tabe time to d
by orrot oy widhto tabiepaat .

Corunmmers for Ethics it Becearch { CERES jpuablich a leaflet ertitled "Tfedical Recearch
oyt leaflet gimes more Tformation ot medical reearch aud looks at some questiores
mararttto ek A oopryrmillbe araildbde for wonto read e caption 2 e Tt

* 4+ Forpocchleside effects plewe refer to page 7 of this doomezit* +*

Tntmdudion

This shatyadll twobrethe vee of avemr componmad { O 51234, decodbed as the sidy doag
cemaiderof this coread form ) bedre dereloped by Doalloag Ltd (The Spoteor of this st
fp thoe treatmerit of warions dflammatory diseases sd e thamatodd arthritic, and pos bl
for a partioalar type of Tagkaemia,. This sidy doog & 2 "motvocknal ardbodr ndid means
it i= am st ody (anabral by poodhaced pomtedn ) that bas beer desizred by scieritiss to tan
partinar e of cell — @ this cage atype of wdte blood cell called T cells. The OHEM
Clivdcal Phammacology Besearch Thit & beced at Hearlad Hil Hogial (bt & bdeperdent
thehospital ) md ishedzpaid by Doallmiz Ld to conda this soady.

This shady i a First Time Ry Fhamar soady wd mill test fhe safity and the effects onthe’
wrifh g doses ofthe siudy doog. Prelimivary data foom arnimal sbadies demoretrated th
sdr doszwne safe arudweedl tolerated .

A total of 32 heatfher male sabjects, azedbetarean 13 — 40 yeas ducheire, wrillbe amolled
ks sy, The shady is dirided fvbo four gronps, each cortadigs 8 Tolwitess . 4 rohwteer
opkrbe alloared totde part 3 @ goop of this shadyr,

iona w1l be reqained to attetd the wmdt for taro seeriys wsks and orwe treatmerit pericd 1a
for 3 vk . Fonymll thean be required to atbad fhe wrdt for out-patied wists o Dagrs 4, 5.
10, 13, 15, 18,22, 2 ard 26, with fival assescmerds taozplace af fhe

Vs (8 Firal Fagel
Date: (2 December 2007

Frobocol Moo
ODGIZZ4YZ

Information Sheet

A first-in-man study on the effects in healthy
men of single doses of a new drug called
QDG1234 for treating inflammatory diseases

8 praserl sindler caning, diouitler Dlined, randomised, pRcabo controled, singla sscalating -doss
siudy bo aszess tha wafaby, phamaco-kinetics, pharmaco-dynamics and immuno-gonicty of
QOS2 adminisbarsd inbra by b Pl by o harrissars)

You are being invited to take part in a research study

» Badona you deckda bo take part it is important foryou 1o understand why tha
rassandh is baing done sned what itwill imvole.

Fluacn Taka ima 1o read this information carsfully. Disouss itwith othaers if youwish
#ugke us if thana s anything that is not dear or if you would fke mone imomation.
Tekm tima b decide wistbear or not you wish 1o taks part.

-

Important thirgs thet you nesd to krow
» Tris rassarch siudy is 1o find out about the =afaty of & naw dnug. Tha drug i baing
davaloped 1o rgat arthritiz and laukaamia.

Tris is tha first ima itwill be sked in Aamans. Shodes in animals have shown that
it is safa Howwwser, this do=s not quarantss that it i safa in humarns

ou will gat a singks injection 2 part of the thudy. Soma paoplo will ba given tha
naw dno Criher pecpleswill get 3 ‘dummy” drug (calked & placabo) which does ot
hv e any affact on tha body. You will not know which ona you wil be gatting

Tre: shody takes sbouk 10 wesks iniotal

- Firstyou come for 2 “Soresning visits”.

- Than a “Hospital stay” for 3 days, wihen you will havs tha injection

- &ftar that you will nead bo oo fior “Follow-up visies” 12 times over § woaks.
"Wehile you are in tha study you will have bo havs blood and other tasis. You wil also
havs bo folow nukes about things 1s how mudh alooh | you can drink.

i car stop baing part of the study at any tima.

Howw to contact us

If you hava any quastions about blood or urine resulls or Taking part in this shady
L==10yF -

Soraaning Co-ordinabor Tal: 212349 142 2252
Frincpal Researcher {ivsstigabory O Mikal Stoka  Tel: 01234 143 255

ou can abw ays sosak 1o the anecall dochor on tha 24-hour’ T-day emargaredy line.
Flaasa wra this only when necersan:

Emengency 24 hours contact Tel: 0P 570 222 631)

Fage 1o 12
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Key Issues UNIVERSITY OF “i

Delivery
» Package insert guarantees supply but unattractive format
= Computer generated leaflets depend on printer capability & motivation of
pharmacist
=  System must be linked to spoken information
— Spoken information remains priority, backed up by written information

How to evaluate effectiveness?

= Requirement for testing in Europe has been the catalyst
— Easy to read and well laid out information
— Patients should input into leaflet development

What is best format for CMI?

= Template in EU means patients can expect common leaflet format but
use of template stifles innovation

= May need different templates for different types of drugs

» Whatis the most effective order? — EU Template works well in most
cases



Key Issues
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UNIVERSITY OF LEEDS

What about benefit
Information?

— Greater balance between
benefit and harm information

= Need to strike a balance

= Can include positive
Information about the
potential benefits In

ANTIHYPERTENSIVE DRUG

WITH BENEFIT INFORMATION

PRODUCT belongs to a group of
medicines known as angiotensin ||
receptor antagonists and is used to
treat high blood pressure. High blood
pressure often causes no symptoms,
but if it is not treated it can damage
blood vessels in the long-term. In some
cases this can lead to heart attacks,
kidney failure, stroke or blindness. That
is why it is important not to stop taking
this medicine without talking to your
doctor.

WITHOUT BENEFIT INFORMATION

PRODUCT belongs to a group of
medicines known as angiotensin ||
receptor antagonists. This medicine
lowers your blood pressure.

Section 1 of leaflet

Always read the leaflet MHRA 2005
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Key Issues UNIVERSITY OF LEEDS

Full or concise information?

= 2008 study: ‘clinically irrelevant information’ & ‘information overload’

= Need for more uniform, ‘user friendly’, concise and clinically relevant CMI
— Inclusion of all side effect information
—  Concise and longer leaflets were valued depending on patient’s needs at time

= Who decides what patient should be told and not be told? Information not
present in some US CMI included:

» Pregnancy and breastfeeding
= Driving and using machines
= Administration details
= Action if overdose
= All side effects, including allergic reactions
= Ease of navigation and the ‘look’ of the information are the keys

= Achievable through good practice in information design



Headline Section UN.VERS.WOFLEE“i

= Most important pieces of
information they need

* Presented prominently at
beginning of PIL

e Summarising a few key
messages for safe and
effective use

e Such “Top 10 points’ may be
useful, but not in isolation

« Care needed with design of
‘box’

Ciprofloxacin 250mg tablets
Important things that you need to know:

m Ciprofloxacin is a treatment for some bacterial infections.

= Take your tablets regularly until the end of the course - read the
label.

m  Most people do not have serious side effects, but side effects can occur — see
page x for details. Some people may feel dizzy or sleepy, especially when they
start ciprofloxacin. Drinking alcohol can make these side effects worse. If you
feel dizzy or sleepy, it is dangerous to drive a car or use machinery.

m  You must not take ciprofloxacin if you have had problems with your tendons. If
you have painful tendons (eg in your ankle) while taking ciprofloxacin, stop
taking the medicine and see your doctor.

m If you are pregnant or breast feeding, you should discuss taking ciprofloxacin
with your doctor, as ciprofloxacin is not normally recommended.

m  Tell your doctor if you have epilepsy or if you are taking pain-killers or anti-
inflammatory medicines (for example, for arthritis).

Now read the rest of this leaflet. It includes other important information on the
safe and effective use of this medicine that might be especially important for you.
This leaflet was last updated on xx/xx/xx
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= Any mandated process for CMI provision must be firmly
linked to provision of spoken information from professional

» Templates can familiarisation but can stifle innovation

» Performance based testing is the only way to ensure
people can find and understand the information they need

» People want differing amount of detall at different times

= Concise information would depend on professionals deciding what
patients wanted at any particular time

= A headline section could help meet patients’ needs, along with use
of good practice in information design

* [ncluding more ‘benefit’ information would help meet
patients concerns
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